TEST REPORT

1. No: SSR2223009

2. Client

o Name: KCC Corporation Chung Mong Ik, Chung Mong Jin

o Address: Jeonju Industrial Complex No.2, 846 Yongam-ri, Bongdong-eup, Wanju-

gun, Jeon-buk, Korea

o Date of Receipt: 2012/02/23o Date of Issued: 2012/03/143. Use of Report: Quality Control

4. Test Sample: SPORTHANE TOPCOAT PTA-GREEN

5. Test Results

Test Items	Unit	Sample	Test Results	Test method used	
Consistency, Kreb Units	K.U	1	89	KS M 5000: 2009	
Non-volatile content	%	1	69.9	KS M ISO 3251 : 2011	
Drying time(Dry-through)	h	1	4	KS M 5000 : 2009	
Gross(60°)	-	1	82	KS M ISO 2813: 2007	
Fineness of grind	<i>µ</i>	1	30	KS M 5000 : 2009	
Density	g/mL	1	1.277	KS M ISO 2811-1: 2007	

--- End of Report ----

Affirmation	Tested by	Two charge for	Technical Manager	Men by h
-------------	-----------	----------------	-------------------	----------

Our report apply only to the standard or procedures identifide and to the sample(s) tested unless otherwise specified.

The test results are not indicative of repressentative of the qualities of the lot from which the sample was taken or of apparently identical or similar products

Korea Conformity Laboratories President Jae Bi Somy

Address: 459-28, Gasan-dong, Geumcheon-Gu, Seoul, Korea 031-888-9463

Result Inquiry: Advanced Materials Reliability Center ☎031-429-3454